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REPORT OF THOROUGH EXAMINATION OF WORK EQUIPMENT
Provision and Use of Work Equipment Regulations 1998 (PUWER)

Date of Thorough Examination: 22/08/2025 Your Reference: Report #: Colour Code: N/A Job No: 03-19406
599414

Name and Address of employer for whom the thorough examination was Address of premises at which the examination was made:

made: ) )

Premier Group UK - SapphireAv Premier Group UK - SapphireAv

Unit 8-9 Wern Industrial Estate, Unit 8-9 Wern Industrial Estate

NP10 9FQ NP10 9FQ

Description and identification of the equipment: Safe Working Load(s): Date of manufacture if Date of last thorough

Description: Fall Arrest System - 5SMTRs 135 Kg known: examination:

Serial number: SK-5 N/A

Asset number: N/A

Yes | No Was the examination carried out:

Is this the first examination after installation or Yes No
assembly at a new site or location? v

Within an interval of 6 months? v
If the answer to the above question is YES has the Within an interval of 12 months? v
equipment been installed correctly? 4

In accordance with an examination scheme? v

After the occurence of exceptional circumstances? v

Identification of any part found to have a defect which is or could become a danger to persons and a description of the defect (If none state NONE):

NONE

Is the above a defect which is of immediate danger to persons? YES NO v

Ishthe)above a defect which is not yet but could become a danger to persons (if YES state the date by [N/A
when

Particulars of any repair, renewal or alteration required to remedy the defect identified above:

NONE

Identification of any parts not accessible for examination:

NONE

Particulars of any tests carried out as part of the examination: (If none state NONE):

Carried out destruction test on customers fall arrest system.

First Defect: Carabiner broken at 360 Kg (We fitted new carabiner to wire rope to test limit of the block)
Second Defect: Wire rope snapped at 675 Kg

Observations made during examination:

Name / Signature of person making and authenticating this Latest date by which next thorough examination must be carried out:
report with qualification: 29/08/2025
Matthew James




